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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test ltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704661

Result: Pass oy

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

Level in dBuV/m

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. 4 Margin Limit
Frequency | MaxPeak : Bandwidth 3 Corr. 5
(MHz) (dBuV/m) ‘:"lnn:)e (kHz) Polarization (dB) (:'B(;‘ (d:‘;)sw
| 4800.000000 49.7 1000.0 1000.000 H -3.8 | 243 74.0 |
| 4959.000000 | 51.6 1000.0 | 1000.000 H 3.2 | 224 | 740
7441.000000 56.0 | 1000.0 | 1000.000 H 03 | 18.0 | 740

Limit and Margin AV

Meas. Margin Limit
Frequency | Average Time | Bandwidth | o olarization | SO AVG | (dB
& uv/
(MHz) (@Buvim) | (kHz) (@B) | (aB) m)

| 4800.000000 45.3 1000.0 | 1000.000 H -38 | 87 | 540 |
4959.000000 42.6 | 1000.0 | 1000.000 H -32 | 114 | 540 |
7441.000000 | 48.4 [ 1000.0 | 1000.000 |  H 03 | 56 | 540 |

Date: 8/28/2014 - Time: 1:07:34 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ High channel (EDR)
23 C; 50 %RH;
AC 120 V/ 60 Hz
174024892

16059704 661

Pass

Test distance is 3m, Vertical

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

£
= FCC partl5 1-18G PK
o
o
£ -.n - - -
E I AR T
3G 4G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. 5 Margin Limit
Frequency | MaxPeak 5 Bandwidth 2 Corr. | ™
(MHz) (dByuV/m) '{'lnn:)a (kHz) Polarization (dB) (:g; (dﬁ;;VI
| 4814.000000 50.8 1000.0 | 1000.000 V. [ 37 ] 232 | 740 |
| 4959.000000 52.1 1000.0 1000.000 \ | -3.2 219 74.0
| 7441.000000 | 522 [ 1000.0 | 1000.000 v [ 03 | 218 74.0
Limit and Margin AV
[ Meas. : Margin | Limit |
Frequency Average ] Bandwidth 3 Corr. |
(MHz) (dBpVim) ‘{::S (kHz) Polarization (dB) (ﬁ\é;; (dﬂ;w
| 4814.000000 426 1000.0 | 1000.000 vV 137 | 114 | 540 |
| 4959.000000 | 427 | 1000.0 | 1000.000 | v 32 | 1.3 | 540
| 7441.000000 | 435 [ 1000.0 | 1000000 | VvV 03 | 105 | 540
. G/ . \TT
Date: 8/28/2014 - Time: 1:15:29 Tested by: Reviewed by: N
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EMC Test Service Hotline: +86-20-28391188

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

130
120

Manufacturer: Allike

Test Iltem: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Mid channel (EDR)

Climate Condition: 23 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz D
Receipt No: 174024892 @
Report No: 16059704 66t

Result: Pass 0/ w
Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

FCC partl5 1-18G PK

Level in dBuV/m

Date: 8/28/2014 - Time: 1:25:31

Tested by:

....... B pantly LsGAV,
8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. : Margin | Limit |
Frequency | MaxPeak Bandwidth S Corr. |
(MHz) (dBuV/m) '(I"inrr;; (kHz) Polarization (dB) (dPlB()'r (dz;):Vl
| 4800.000000 52.2 | 1000.0 | 1000.000 | H | -38 ! 21.8 4.0
| 4882.000000 52.9 | 1000.0 | 1000.000 | H | 35 | 211 740
| 7324.000000 | 543 [ 1000.0 | 1000.000 | H | 04" \ 19.7 74.0
Limit and Margin AV
Meas. . Margin Limit
Frequency | Average ; Bandwidth ] Corr. |
(MHz) (dBpVim) ‘(rrl::)a (kHz) Polarization (dB) (ﬁ\BI)G (dﬂ;w
| 4800.000000 49.7 1000.0 | 1000.000 H | -38 43 | 540
4882.000000 50.6 1000.0 | 1000.000 H | -35 34 | 540
| 7324.000000 46.2 | 1000.0 [ 1000.000 | H | 0.4 7.8 | 540

1w

"‘..a JQ

l“.t

At

Reviewed by:
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TUV Rheinland (Guangdong) Lt

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

d.

Allike

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Tower Stereo System
ITSB-300W

FCC Part
RE

Tx @ Mid
23 C;
AC 120 V/

174024892

16059704
Pass

Test distance is 3m, Vertical

15.209

channel (EDR)
50 %RH;
60 Hz

101 kPa.

80t
nwY

1GHz-18GHz
TUV FSP30

TUV SAC

HF907/ TUV FSP30-TUV SAC HF907

FCC partl5 1-18G PK

Level in dBuV/m

Limit and Margin PK

4G 5G 18G

Frequency in Hz

Date: 8/28/2014 - Time: 1:20:46

Meas. 5 Margin Limit
Frequency MaxPeak z Bandwidth 2 Corr. 3
(MHz) (dByV/m) ‘:"lnn:)e (kHz) Polarization (dB) (:)B()-O- (d::;w
| 4800.000000 | 524 [1000.0 | 1000000 | VvV | -38 | 216 | 740 |
}74882.000000} 52.2 [ 1000.0 | 1000.000 | Vv -35 | 218 | 74.04
| 7322.000000 49.9 1000.0 | 1000.000 | v 04 | 241 | 740 |
Limit and Margin AV
Meas. > Margin Limit
Frequency Average . Bandwidth AL Corr. |
(MHz) (dByVim) ‘(I':nn: (kHz) Polarization (dB) (;:\BI;S (dz;);VI ‘
| 4800.000000 |  49.9 | 1000.0 | 1000.000 |  V | 38 [ 41 54.0 |
| 4882.000000 | 49.5 [ 1000.0 | 1000.000 | v | 45 | 54
[ 7322.000000 | 440 [ 1000.0 [ 1000000 | vV 100

Tested by:

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

130
120

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ Low channel (EDR)
23 & 50 %RH;
AC 120 V/ 60 Hz
174024892
16059704061

Pass v

Test distance is 3m, Horizontal

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

FCC partl5 1-18G PK

Level in dBpV/m

2G

Limit and Margin PK

3G 4G 5G

Frequency in Hz

Frequency | MaxPeak

(MHz)

1332.000000 | 50.4

501 | 1000.0

2 Margin Limit
Bandwidth Polarization Core PK+ | (dBpv/
(kHz) (dB) (dB) m)
1000.000 H -14.0 23.6 74.0
1000.000 -3.7 74.0 |

Limit and Margin AV

4804.000000 | i
7205.000000 | 434 | 1000.0 | 1000.000

Date: 8/28/2014 - Time: 1:33:03

Meas. 2 Margin Limit
Dm0 | cAversoe | g Bandwidth | b arization Cort. | “aVG | (dByv/
(7 z) 7( uV/m) (ms) (kHz) ; (dB) (dB) m)
1332.000000 354 | 1000.0 | 1000.000 H | -14.0 | 186 54.0
4804.000000 [ 47.2 | 1000.0 | 1000.000 | H | 37 | 68 | 540
7205.000000 | 351 | 1000.0 | 1000.000 | H 0.1 18.9 | 540 |

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel (EDR)

Climate Condition: 23 "¢ 50 %RH; 101 kPa.

Test Voltage/ Freq: AC 120 V/ 60 Hz CON

Receipt No: 174024892

Report No: 16059704 661

Result: Pass Y

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130
120{

1001

80¢ | FCC part15 1-18G PK.

M S I L\._, .......... - == SR LG Y,
40t i -~ e
Lo Lpd

1G 2G 3G 4G 5G 6 8 10G 18G

Level in dBpV/m

Frequency | MaxPeak Mrie:. Bandwidth
(MHz) (dBuV/im) (ms) (kHz)
[ 1332.000000 | 48.9 | 1000.0°

~1000.000 | 14, 5
; 4804. ooogg’ 521 1ooo 0 [ 1000.000 ] 219

7205. 000000 522 2 1000.0 1000.000 V 01 1 218 8
Limit and Margin AV

Meas. ? Margin
Frequency Average 7 Bandwidth e Corr.
(MHz) | (dBpVim) Ir'n":; (kilz) * | Polanization ey
| 1332.000000 J 339 1000.0 | 1000.000 | \ - -14.0 | 1.0 |

| 4804.000000 | 491 | 1000.0 1000000 | V[ 37 | 49 | 540 |
[ 7205.000000 | 469 | 1000.0 | 1000.000 | VvV _ 01 | 74 | 540 |

Date: 8/28/2014 - Time: 1:39:18 Tested by: Reviewed by:
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Common Information

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

101 kPa.

EMC Test Record (Emission)

TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

FCC Part 15 Class B Electric Field Strength

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Play music with Bluetooth
Climate Condition: 23 C; 50 %RH;
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer:
80 ’—

_ 60F

s; L

g

0 ; : - ;

+

t
400

t | o o |

500

Date: 9/10/2014 - Time: 6:38:16

30M 60 80 200 300 800 1G
Frequency in Hz
Limit and Margin QP
< Meas. Margin Limit -
F’m‘,‘fz')‘“y ‘?:;s'\';/‘:)" Time Baz‘lf,_‘;‘;')‘"" Polarization ((::g) -QPK | aPK
H (ms) sl (dB) | (dBuVim)
| 89.400000 | 137 10000 | 120000 | H | 107 | 298 43.5
| 99700000 | 154 10000 | 120000 |  H 114 281 | 435
136.600000 |  17.6 | 1000.0 | 120.000 | H [ 145 | 259 | 435
| 160.000000 | 141 [1000.0 | 120.000 | H | 156 | 294 | 435 |
| 281.950000 126 | 1000.0 | 120.000 | H | 155 | 334 46.0
| 387.800000 | 14.4  [1000.0 | 120.000 | H [ 183 ] 316 | 460 |
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Play music with Bluetooth
Climate Condition: 28 C: 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
5 T FCC Part 15 Class B Electric Ficld Strength
=
E
-

Limit and Margin QP

200 300 400 500

Frequency in Hz

Date: 9/10/2014 - Time: 6:34:26

Meas. % Margin Limit -
Fr?ﬂ"’;')‘cy (.():;sivl’lz‘a)k Time Ba?:’.'wzl )d th Polarization ((::5 - QPK QPK
H (ms) (dB) | (dBpV/m)
46.250000 16.9 1000.0 | 120.000 V[ 149 | 231 40.0
76.200000 ~19.5 | 1000.0 120.000 \'4 12.0 20.5 40.0
[1100.200000 282 [ 1000.0 | 120.000 v 1.4 | 153 435 |
| 132.450000 21.3 | 1000.0 120.000 v 14.1 22.2 43.5 |
231.300000 219 [1000.0 | 120.000 v 132 | 241 | 460
347.900000 152 [ 1000.0 | 120.000 | v [ 173 308 46.0
N s Ao,
‘g
afa |
ikl oy
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:

Allike

Tower Stereo System

ITSB-300W

FCC Part 15.209

RE

Rx @ High channel

23 "G; 50 %RH; 101 kPa.

AC 120 V/ 60 Hz

174024892
16059704 90+
Pass v

Test distance is 3m, Horizontal

30M-1GHz
TUV ESCI

Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
= 60T FCC Part 15 Class B Electric Field Strength
> L
z B W——
z 40
= 207;
0 t t t + + t + + + +—+ 1
30M 60 80 100M 200 300 400 500 800 1G

Limit and Margin QP

Frequency in Hz

i Meas. g Margin Limit -
Freal:fncy Q:;sbPleak Time Ban::ndth Polanzation C:ér. -QPK QPK
( Z) ( i m) (ms) ( z) ( ) (dB) (dBpVIm)
~168.000000 36.9 1000.0 120.000 H 15.2 6.6 43.5
| 192.000000 40.3 1000.0 120.000 H 13.0 3.2 43.5
| 204.000000 36.0 1000.0 120.000 H 12.5 7.5 435 |
216.000000 39.0 1000.0 120.000 H 126 | 45 | 435
240.000000 372 1000.0 120.000 H 13.7 88 | 46.0
288.000000 | 37.3 | 1000.0 120000 | H | 157 87 | 460 |

Date: 8/28/2014 - Time: 5:43:24

EMC Test Service Hotline: +86-20-28391188

Tested by: ‘ Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300W

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Rx @ High channel

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174024892

Report No: 16059704 90t

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI

Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
S0T
60T FCC Part 15 Class B Electric Field Strength

Level in dBuV/m
{5 S
(=] o
+ +
é |

0 + t t = + t t + + t o= 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

z Meas. & Margin Limit -

Foequency | GusstEesk | Jine. | PARSWIG | poraripation |52 15 QPK | aPK
(MHz) (dBuVim) (ms) (kHz) (dB) (dB) | (dBpVim)
47.950000 28.8 1000.0 | 120.000 v 149 | 11.2 40.0
119.950000 30.6 1000.0 | 120.000 | v 131 12.9 435
144.000000 38.2 1000.0 | 120.000 | v 15.3 5.3 435
168.000000 335 1000.0 | 120.000 v 152 | 10.0 435 |
432.050000 37.3 1000.0 | 120.000 v 19.6 8.7 46.0
453.050000 |  36.9 1000.0 | 120.000 v 20.1 9.1 46.0
““";l" Vil 1w

Date: 8/28/2014 - Time: 5:39:03 Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 238 ¢ 50 %RH;
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 601
Result: Pass o
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
= 60T FCC Part 15 Class B Electric Ficld Strength
Z
g T —————
S 40
= 20t
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak '.‘r?:‘:' Bandwidth Polarization Corr. I-darg;? L(Tl;llt(-
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (dBpVim)
192.000000 40.2 1000.0 120.000 H 13.0 3.3 43.5
204 ) 36.0 | 1000.0 120.000 H 12,5 75 43.5
216. 39.0 1000.0 120.000 H 12.6 4.5 43.5
240 37.0 1000.0 | 120.000 H | 137 9.0 46.0
264.000000 35.7 1000.0 120.000 H 14.7 10.3 46.0
| 288.000000 | 37.3 1000.0 | 120.000 H 15.7 8.7 46.0

Date: 8/28/2014 - Time: 5:33:11 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz z
Receipt No: 174024892
Report No: 16059704 801
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
= 60T FCC Part 15 Class B Electric Field Strength
T 40
0 t t t + + t + + t t + + 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

i Meas. ; Margin Limit -
Fre(;f;;cy (?:;sn\l;leak Time Ban:: idth Polarization C:ér. - QgK QPK
WVIm) | (me) {kHz) (@B) | (@B) | (dBuVIm)
47.950000 28.8 1000.0 120.000 \4 14.9 11.2 400 |
144.000000 38.2 1000.0 120.000 \4 15.3 5.3 43.5
168.000000 33.2 1000.0 120.000 \4 15.2 10.3 43.5
384.050000 29.4 | 1000.0 120.000 Vv 18.3 16.6 46.0
432.050000 37.2 | 1000.0 120.000 Vv 19.6 8.8 46.0
454.750000 39.8 | 1000.0 | 120.000 \' 20.1 6.2 460 |
Q!’“} ~fl
i vl.ly’"’,, il
AT
NChecked/

Date: 8/28/2014 - Time: 5:35:58 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Date: 8/28/2014 - Time: 5:29:30

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23 € 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892 ﬁ
Report No: 16059704 66t
Result: Pass OV M
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80 [-
e U FCC Part 15 Class B Electric Field Strength
s |
a —
T 40
= 204
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak "dl’ier:: Bandwidth Polarization Corr. '_“gg:: L‘I)r;i't(-
(MHz) (dBpV/im) @) (kHz) (dB) (@B) | (dBuVim)
~168.000000 36.8 1000.0 120.000 H 15.2 6.7 43.5
192.000000 |  40.3 1000.0 120.000 H | 130 3.2 435
204.000000 36.0 1000.0 120.000 H j‘ 12.5 7.5 435 |
216.000000 39.0 1000.0 120.000 H 12.6 4.5 435 |
| 240.000000 371 | 1000.0 | 120.000 H 13.7 8.9 46.0 |
| 288.000000 |  37.3 [ 1000.0 | 120.000 | H 15.7 87 | 460 |
B v e
7l M
Q Nt Taot N
| ot GGl Y
e —

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23 C: 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz a
Receipt No: 174024892 :
Report No: 16059704 061~ WAy S
Result: Pass ny \
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
80T
g SO FCC Part 15 Class B Electric Field Strength
= 1
e
-t

80  100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP
4 Meas. i Margin Limit -
R e T By | Polarization | Cort | “aPK | aPK
(ms) (dB) | (dBpV/m)
35.950000 | 223 1000.0 |  120.000 v 143 | 177 40.0
47.950000 |  28.8 1000.0 | 120.000 v 149 | 11.2 40.0
144 38.2 1000.0 | 120.000 v 15.3 5.3 43.5
168.000000 33.6 10000 | 120000 | V 15.2 9.9 43.5
432.050000 37.3 1000.0 | 120.000 v 19.6 8.7 46.0 |
| 454.750000 39.1 1000.0 | 120.000 v [ 201 ] 69 46.0 |

Date: 8/28/2014 - Time: 5:26:04

Tested by:

EMC Test Service Hotline: +86-20-28391188

Reviewed by: N~
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 061
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
1201
1001
g
% st FCC partl5 1-18G PK
% £
-
0 i : : e |

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. - Margin Limit
Frequency | MaxPeak X Bandwidth . Corr. 3

(MHz) (dByV/m) 1('::;? (kHz) Polarization (dB) (:g;- (ds‘;;VI
1066.000000 34.9 1000.0 | 1000.000 H -15.3 39.1 74.0
1198.000000 | 384 1000.0 | 1000.000 |  H -154 | 356 740
1332.000000 41.6 1000.0 1000.000 H -14.6 324 74.0
1597.000000 37.2 1000.0 1000.000 H -12.4 36.8 74.0
2131.000000 36.9 1000.0 1000.000 H -10.8 371 74.0

| 4800.000000 54.0 1000.0 1000.000 H -4.1 20.0 74.0
Limit and Margin AV
Meas. . Margin Limit
Frequency Average 5 Bandwidth LY Corr.

(MHz) (dBuVim) .(rrl::; (kHz) Polarization (dB) -(;:\é)G (danl;VI
1066 26.5 1000.0 1000.000 H -15.3 27.5 54.0
1198.000000 28.1 1000.0 1000.000 H -15.4 25.9 54.0
1332.000000 304 1000.0 1000.000 H -14.6 23.6 54.0

| 1597.000000 | 24.7 1000.0 1000.000 H -12.4 29.3 54.0
| 2131.000000 | 249 | 1000.0 | 1000.000 H -10.8 2o 4-6
| 4800.000000 |  51.0 1000.0 | 1000.000 H | 41 | {390 540 |

Date: 8/28/2014 - Time: 2:32:10 Tested by: Reviewed by:




